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Date of receipt          

Testing period  

:08 June 2023

:13 June 2023

:19 June 2023Buyer: --

15g Polyester/7g acrylic blended liner, with smooth nitrile fully dipped and 
3/4 foam nitrile dipped, thumb crotch reinforcement.

Sample description: 

Style / Article no.  :41-1417

Test(s) requested

Brand / Section               

Season         

Product category  

Product type      

Test stage       

:--

:--

:FIRST TEST

:--

:--

:--

:--End use       

:--Previous report  Service                   :REGULAR

Factory name       :--Supplier name:--

Factory code :--Exported to:--

1. Conclusion:

Tests description Conformity

EN 511:2006

 1 NoneFlexibility behavior

 2 Level 2Contact cold

Pass: requirements met      Fail: requirements not met     None: no requirement for this test     N/A: not applicable

Approved by

Henry YAN 严滨
Laboratory Manager

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 3 months. The test report shall not be reproduced, 

except in full, without the written approval of the testing laboratory.  

To declare the conformity to the requirement , the uncertainty of measurement, associated to the test results, has not been taken into account.

The report is for internal reference only and not for social proof use.
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2. Sample(s) description assigned by laboratory:

Analyzed productSize

GLOVE

Sample informationDescription

black/blue nitrile double(black 

polyester) with black acrylic lining 

with thumb crotch palm

230605155

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 3 months. The test report shall not be reproduced, 

except in full, without the written approval of the testing laboratory.  

To declare the conformity to the requirement , the uncertainty of measurement, associated to the test results, has not been taken into account.

The report is for internal reference only and not for social proof use.
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3.  GLOVE/

black/blue nitrile double(black polyester) with black acrylic lining with thumb crotch palm

Method ConformityResultUnitClient 

Requirement

 4.2.    Flexibility behavior EN 511: 2006●

No crack after 10,000 cycles Crack 

 4.6.    Contact cold EN 511: 2006●

For a contact cold performance level of 2 to 4, 

the product shall record at least level 2 in 

abrasion and tear resistance according to EN 

388, otherwise the maximum contact cold 

performance that shall be reported is level 1.

Thermal resistance-R 0.059m²K/W

Performance level Level 2 

END OF TEST REPORT
●: The test was carried out by external accredited laboratory, not within their accreditation scope.

Table of Performance Level for Glove

Performance LevelTest Item
0 1 2 4 53##

---

---

---

>=0.150

<0.150

>=0.100

<0.100

>=0.050

<0.050

>=0.025

---

---

Thermal resistance (m² K/W) (maximum)

Thermal resistance (m² K/W) (minimum)

Contact cold (EN 511)

Performance level 0 means the glove falls below the minimum performance level for the given individual hazard##
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